TRULY INDUSTRIAL (SHANWEI) LTD

NETPAD
Model: N701WG

May 31st 2011

Report No.: 1105013(FCC_PCE)
(This report supersedes NONE)

To: FCC Part 2, 22(H), 24(E)

RS 23 20 34 2% 34 X7 2R 20 X0 M A2 33 A NS A NT AR

-
-
O
.
O
oz
-
n
O
-
L
oz

Modifications made to the product : None

3
Zz
This Test Report is Issued Under the Authority of: {_J :
Lk L{ﬁ,,? z o 2 E
- m
David Zhang Leslie Bai
Compliance Engineer Director of Certification

This test report may be reproduced in full only.
All Test Data Presented in this report is only applicable to presented Test sample.




SIEMIC, INC

e
itle: RF Test Report of Truly Industrial (Shanwei) Ltd
Model : N701WG
FCC 22(H):2010 & FCC 24(E):2010
&

Serial#  1105013(FCC_PCE)

Issue Date May 31st 2011

Page 2 of 103
www.siemic.com

Laboratory Introduction

SIEMIC, headquartered in the heart of Silicon Valley, with superior facilities in US and Asia, is one of the leading
independent testing and certification facilities providing customers with one-stop shop services for Compliance Testing

and Global Certifications.

In addition to testing and certification, SIEMIC provides initial design reviews and compliance

management through out a project. Our extensive experience with China, Asia Pacific, North America,
European, and international compliance requirements, assures the fastest, most cost effective way to attain

regulatory compliance for the global markets.

Accreditations for Conformity Assessment

Country/Region Accreditation Body Scope
USA FCC, A2LA EMC , RF/Wireless , Telecom
Canada IC, A2LA, NIST EMC, RF/Wireless , Telecom
Taiwan BSMI, NCC, NIST EMC, RF, Telecom , Safety
Hong Kong OFTA, NIST RF/Wireless ,Telecom
Australia NATA, NIST EMC, RF, Telecom , Safety
Korea KCC/RRA, NIST EMI, EMS, RF , Telecom, Safety
Japan VCCI, JATE, TELEC, RFT EMI, RF/Wireless, Telecom
Mexico NOM, COFETEL, Caniety Safety, EMC , RF/Wireless, Telecom
Europe A2LA, NIST EMC, RF, Telecom , Safety
Accreditations for Product Certifications
Country Accreditation Body Scope
USA FCC TCB, NIST EMC, RF, Telecom
Canada ICFCB, NIST EMC , RF, Telecom
Singapore iDA, NIST EMC , RF, Telecom
EU NB, NIST EMC,RF,Safety, Telecom
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The purpose of this test programmed was to demonstrate compliance of the Truly Industrial (Shanwei) Ltd Model:
N701WG against the current Stipulated Standards. The Netpad have demonstrated compliance with the FCC
22(H):2010 , FCC 24(E):2010.

The test has demonstrated that this unit complies with stipulated standards.

| EUT Information

EUT : Netpad
Description
Model No : N70IWG
Serial No © NIA
HW version : 2.1-updatel
SW version 1 26.29
Version number : 110303
Input Power  © 5vDC, 2A
. 824 - 894 MHz : 0.5 dBi
Antenna Gain 1850-2170MHz : 0.8 dBi
2412-2480MHz : 0.8 dBi
GPRS1900(Class 1) :28.28 dBm
] EGPRS1900(Class E2) : 25.08 dBm
Maximum WCDMA Band V/(Class 3) 1 22.37 dBm
Conducted HSDPA Band V(Class 3) :22.06 dBm
Output Power HSUPA Band V(Class 3) :22.16 dBm
to Antenna WCDMA Band lI(Class 3) :22.42 dBm
HSDPA Band Il(Class 3) :21.41 dBm
HSUPA Band lI(Class 3) :21.67 dBm
GPRS1900 (Class 1) :0.81 W (29.08 dBm) / EIRP
EGPRS1900 (Class E2) £0.39 W (25.88dBm) / EIRP
Maximum WCDMA Band V/(Class 3) :0.19 W (22.87 dBm) / ERP
. HSDPA Band V(Class 3) :0.18 W (22.56 dBm) /ERP
Radiated HSUPA Band V(Class 3) 10,18 W (22.66 dBm)/ERP
ERP/EIRP WCDMA Band ll(Class 3) 10.21 W (23.22 dBm)/ EIRP
HSDPA Band II(Class 3) :0.17 W (22.21 dBm)/EIRP
HSUPA Band II(Class 3) :0.18 W (22.47 dBm)/EIRP

Classification
Per Stipulated : Mobile Device / PCE

Test Standard
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P Compliance testing of Netpad model N701WG with stipulated standard
urpose

Applicant / Client Truly Industrial (Shanwei) Ltd

Truly Industrial (Shanwei) Ltd
Manufacturer Truly Industrial Area, Shanwei City
Guangdong Province, PRC

Laboratory performing the tests SIEMIC Laboratories
Test report reference number 1105013(FCC_PCE)
Date EUT received Apr 10th 2011
Standard applied See Page 9
Dates of test (from - to) Apr 10th-May 31st 2011
No of Units: 1
Equipment Category: PCE
Trade Name: Truly Industrial (Shanwei) Ltd
Model Name: N701WG

GPRS/EGPRS1900 : 1850 ~ 1910 MHz(TX) / 1930 ~ 1990 MHz(RX)
WCDMA/HSDPA/HSUPA Band V : 824 ~ 849 MHz(TX) / 869 ~ 894 MHz(RX)

RF Operating Frequency (ies) WCDMA/HSDPA/HSUPA Band Il : 1850 ~ 1910 MHz(TX) / 1930 ~ 1990

MHz(RX)

Number of Channels: N/A
GSM/ GPRS : GMSK

Modulation: EGPRS : 8PSK

WCDMA : QPSK/BPSK
FCC ID: ZM2-N701
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NONE
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The product was tested in accordance with the following specifications. All testing has been performed according
to below product classification:

Mobile Device
Test Results Summary
Test Standard Description Pass / Fail
FCC 22(H):2010
FCC 24(E):2010
2.1046 Conducted Output Power Pass
22.913(a)(2) Effective Radiated Power Pass
24.232(c) Equivalent Isotropic Radiated Power Pass
22.917(a) : .
24.238(a) Occupied Bandwidth Pass
22.917(a)
24.238(a) Band Edge Measurement Pass
22.917(a) , -
24.238(a) Conducted Spurious Emission Pass
22.917(a) . : -
24.238(a) Radiated Spurious Emission Pass
22.355 -
24,235 Frequency Stability Pass
N/A Receiver Spurious Emissions Pass
ANSI C63.4: 2003/ RSS-Gen Issue 2: 2007
PS: All measurement uncertainties are not taken into consideration for all presented test result.

Note : Testing was perform by configuring EUT to maximum output power status, the declared output power class for diffent
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5.1 Conducted Output Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz ist 1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Apr 10th- May 31st 2011

Tested By :David Zhang

Standard Requirement: 47 CFR §2.1046

Procedures:

1. The transmitter output port was connected to base station.
2. Set EUT at maximum power through base station.
3. Select lowest, middle, and highest channels for each band and different test mode.

Test Result: Pass
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Conducted Output Power Test Result

5.1.1 GSM Mode

GPRS(GMSK) - CS1

Conducted Average
Frequency Band Channel No. Frequency Power(dBm)
Low(512) 1850.2 28.23
GPRS1900 Mid(661) 1880.0 28.27
High(810) 1909.8 28.28
EGPRS(8PSK) - MCS4
Conducted Average
Frequency Band Channel No. Frequency Power(dBm)
Low(512) 1850.2 24.83
EGPRS1900 Mid(661) 1880.0 24.59
High(810) 1909.8 25.08
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5.2 UMTS Mode

R99 RMC (12.2kps)
Conducted Average
Frequency Band UL Channel No. Frequenc
q y q y Power(dBm)
Low(4132) 826.4 22.32
L('g'aﬁs\sl;) Mid(4182) 836.4 22.37
High(4233) 846.6 22.26
Low(9262) 1852.4 22.22
u(ngzﬁgsigo Mid(9400) 1880.0 2242
High(9538) 1907.6 22.40
Rel 6 HSDPA Mode
Frequenc Conducted Average
g y Mode UL Channel No. Frequency g
Band Power(dBm)
Low(4132) 826.4 22.05
Mid(4182) 836.4 22.06
Subtest 1 High(4233) 846.6 22.06
Low 826.4 22.04
Mid 836.4 22.02
l(JgnaTnsds\slg) Subtest2 High 846.6 21.98
Low 826.4 22.04
Mid 836.4 22.03
Sbtest 3 High 846.6 2101
Low 826.4 21.99
Subtest 4 Mid 836.4 22.01
High 846.6 22.03
Low(9262) 1852.4 21.41
Mid(9400) 1880.0 20.41
Subtest 1 High(9538) 1907.6 20.36
Low 1852.4 21.28
Mid 1880.0 20.98
U('g;‘:‘;ﬂgo Subtest2 High 1907.6 2138
Low 1852.4 21.08
Mid 1880.0 21.36
Subtest 3 High 1907.6 21.07
Low 1852.4 21.29
Subtest 4 Mid 1880.0 21.27
High 1907.6 21.19
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Rel 6 HSPA Mode

Fr n n Aver:
equency Mode UL Channel No. Frequency e
Band Power(dBm)

Low(4132) 826.4 2171

Mid(4182) 836.4 22.16

Subtest 1 High(4233) 846.6 21.28
Low 826.4 21.66

Mid 836.4 22.01

l(’g";zs\sl;’ Subtest2 High 846.6 21.98
Low 826.4 20.99

Mid 836.4 22.08

Subtest 3 High 846.6 21.76
Low 826.4 20.96

Subtest 4 Mid 836.4 21.08
High 846.6 21.20

Low(9262) 1852.4 2167

Mid(9400) 1880.0 21.06

Subtest 1 High(9538) 1907.6 21.16
Low 1852.4 21.09

Mid 1880.0 21.19

UMTs1900 | SuPtest? High 1907.6 20.97

(Band ) Low 1852.4 21.07
Mid 1880.0 2115

Subtest 3 High 1907.6 2122

Low 1852.4 2107

Subtest 4 Mid 1880.0 2139

High 1907.6 21.49
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5.3 Effective Radiated Power and Effective Isotropic Radiated Power

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz ist 1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Apr 10th- May 31st 2011

Tested By :David Zhang

Standard Requirement. 47 CFR§ 22.913(a)(2), § 24.232(c);

Procedures:

The EUT was switched on and allowed to warm up to its normal operating condition.

Measurement was made at a distance of 3 m.

The measuring antenna was set to 1 meter away from the ground plain.

Maximization of the emissions was carried out by rotating the EUT, and adjusting the antenna azimuth.
The test was done in both horizontal and vertical antenna polarizations.

o gk~ w e

The measurement shall be made with the transmitter set to the lowest operating frequency and with the transmitter set to the
highest operating frequency.

Sample Calculation: Corrected Amplitude = Raw Amplitude (dBy V/m) + ACF(dB) + Cable Loss(dB)

Test Result: Pass
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Cellular Band ERP Test Result

Test Mode / Frequenc Lower Channel Middle Channel High Channel Limit
quency Calculated EIRP Calculated EIRP Calculated EIRP ERP (dBim)
(dBm) (dBm) (dBm)
WCDMA Band V 22.82 22.87 22.76 39.00
HSDPA Band V 22.55 22.56 22.56 39.00
HSUPA Band V 22.21 22.66 21.78 39.00
PCS Band EIRP Test Result
Test Conditions Lower Channel Middle Channel High Channel Limit
Calculated EIRP Calculated EIRP Calculated EIRP EIRP (dBm)
(dBm) (dBm) (dBm)
GPRS1900 29.03 29.07 29.08 33.00
EGPRS1900 25.63 24.39 25.88 33.00
WCDMA Band Il 23.02 23.22 23.20 33.00
HSDPA Band || 22.21 21.21 21.16 33.00
HSUPA Band || 22.47 21.86 21.96 33.00
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5.4 Occupied Bandwidth

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
3 Conducted Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is  1.5dB.

4 Test Date : Apr 10th- May 31st 2011
Tested By :David Zhang

Requirement(s): 47 CFR§ 22.917(a), § 24.238(a)

Procedures:

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The 99% and 26 dB occupied bandwidth (BW) of the middle channel for the highest RF powers

Results: Pass

Cellular Band Test Result

Test Mode Channel Occupied Bandwidth 26 dB Bandwidth
WCDMA Band V Low 4.21MHz 4.72MHz
Mid 4.20MHz 4.72MHz
High 4.19MHz 4.72MHz
HSDPA Band V Low 4.16MHz 4.73MHz
Mid 4.21MHz 4.733MHz
High 4.18MHz 4.74MHz
HSUPA Band V Low 4.18MHz 4.73MHz
Mid 4.16MHz 4.73MHz
High 4.16MHz 4.74MHz
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PCS Band Test Result

Test Mode Channel Occupied Bandwidth 26 dB Bandwidth

GPRS1900 Low 244.1KHz 322.1KHz

Mid 244.0 KHz 322.0KHz

High 244.0KHz 322.2KHz

EGPRS1900 Low 244.1KHz 322.2KHz

Mid 243.7 KHz 322.0 KHz

High 244.0KHz 322.0KHz

WCDMA Band Il Low 4.20MHz 4.76MHz

Mid 4.20MHz 4.76MHz

High 4.20MHz 4.75MHz

HSDPA Band Il Low 4.17TMHz 4.76MHz

Mid 4.19MHz 4.76MHz

High 4.17TMHz 4.76MHz

HSUPA Band I Low 4.16MHz 4.75MHz

Mid 4.21MHz 4.74TMHz

High 4.18MHz 4.76MHz
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Refer to the attached plots
99% Occupied Bandwidth - GPRS1900, Channel 661, Mid Channel
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26dB Bandwidth - GPRS1900, Channel 661, Mid Channel
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1105013(FCC_PCE)

26dB Bandwidth - WCDMA Band V, Channel 4182, Mid Channel
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26dB Bandwidth - HSDPA Band V, Channel 4182, Mid Channel
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26dB Bandwidth - HSUPA Band V, Channel 4182, Mid Channel
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5.5 Band Edge Test Result

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz is + 1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Apr 10th- May 31st 2011

Tested By :David Zhang

Standard Requirement: 47 CFR§ 22.917(a), § 24.238(a);

The power of any emission outside of the authorized operating frequency ranges must be lower thanthe transmitter power (P) by a
factor of at least 43 + 10 log (P) dB.
Procedures:
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The Band Edges of low and high channels for the highest RF powers were measured. Setting RBW as
roughly BW/100.

Test Result: Pass

Refer to the attached plots.
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Lower Band Edge Plot - GPRS1900, Channel 512, Low Channel

RBW 3 kHz RF Att 30 dB
@ Ref Lvl VBW 3 kHz
29 dBm SwWr 280 s Uni t dBrr
29,
13 dB| O f set
20
10|
0|
1MAX 1AV
- 10|
D1 -13 dBm
- 20
- 30|
- 40|
- 50
- 60|
71 ‘ ‘
Center 1.85 GHz 100 kHz/ Span 1 MHz
Higher Band Edge Plot - GPRS1900, Channel 810, High Channel
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Lower Band Edge Plot - EGPRS1900, Channel 512, Low Channel
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Higher Band Edge Plot — EGPRS1900, Channel 810, High Channel
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Lower Band Edge Plot - WCDMA Band V, Channel 4132, Low Channel
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Higher Band Edge Plot - WCDMA Band V, Channel 4233, High Channel
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Lower Band Edge Plot - WCDMA Band I, Channel 9262, Low Channel
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Higher Band Edge Plot - WCDMA Band Il, Channel 9538, High Channel
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5.6 Antenna Port Emission

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz ist 1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Apr 10th- May 31st 2011

Tested By :David Zhang

Standard Requirement: 47 CFR§ 22.917(a), § 24.238(a)

The power of any emission outside of the authorized operating frequency ranges must be lower than the transmitter power (P) by a
factor of at least 43 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a
frequency including its 10th harmonic.

Procedures:

1. The EUT was connected to spectrum analyzer and base station via power divider.

2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.

Test Result: Pass

Refer to the attached plots.
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Configuration Mode : GPRS1900, Channel 661, Mid channel
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Configuration Mode : EGPRS1900, Channel 661, Mid channel
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5.7 Radiated Spurious Emissions

1. All possible modes of operation were investigated. Only the 6 worst case emissions measured, using the correct
CISPR detectors, are reported. All other emissions were relatively insignificant.

2. A "-ve" margin indicates a PASS as it refers to the margin present below the limit line at the particular frequency.

3. Radiated Emissions Measurement Uncertainty

All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 1GHz - 40GH is +6.0dB (for EUTs < 0.5m X 0.5m X 0.5m).

4, Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Apr 10th- May 31st 2011
Tested By :David Zhang

Standard Requirement; 47 CFR§ 22.917(a), § 24.238(a).

The power of any emission outside of the authorized operating frequency ranges must be attenuated below the transmitter power (P)
by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

Procedures: Equipment was setup in a semi-anechoic chamber. For measurements above 1 GHz an average measurement
was taken with a 10Hz video bandwidth. The EUT was tested at low, mid and high with the highest output power. An emission was
scan up to 10t harmonic of the operating frequency.

Sample Calculation:

EUT Field Strength = Raw Amplitude (dBy V/m) - Amplifier Gain (dB) + Antenna Factor (dB) + Cable Loss (dB) + Filter Attenuation
(dB, if used)

Test Result: Pass
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]

Configuration Mode: GPRS1900, Channel 661, Mid channel

Frequency Reading Direction |[ Height | Polarity Arll-t;e::a (I:;ZI: Amplifier c;;:‘?:;d Limit Margin
(GHz2) (dBm) (degree) (m) (HN) (dB) (dB) (dB) (dBm) (dBm) (dB)

1.481 -73.28 249 188 H 24.8 2.64 0 -45.84 -13 -32.84
2411 -65.81 128 141 H 275 2.91 0 -35.4 -13 -22.4

3.222 -57.28 304 131 H 30.3 3.59 0 -23.39 -13 -10.39
5.832 -60.85 306 133 H 33.4 5.27 0 -22.18 -13 -9.18

Note: Emission was scanned up to 20GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Configuration Mode: EGPRS1900, Channel 661, Mid channel

Frequency Reading Direction | Height || Polarity Arli-t:::a (I:.ZZI: Amplifier C;;;Z?;Zd Limit Margin
(GHz2) (dBm) (degree) (m) (HN) (dB) (dB) (dB) (dBm) (dBm) (dB)
1.788 -77.18 335 100 H 25.7 2.52 0 -48.96 -13 -35.96
4.424 -69.80 359 100 H 32.2 4.35 0 -33.25 -13 -20.25
6.236 -57.47 306 100 V 339 5.51 0 -18.06 -13 -5.06
7.854 -70.67 305 100 H 36.1 7.01 0 -27.56 -13 -14.56

Note: Emission was scanned up to 20GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Configuration Mode: WCDMA Band V, Channel 4182, Mid channel

Frequency Reading Direction |[ Height | Polarity Arll-t;e::a (I:;ZI: Amplifier c;;:‘?:;d Limit Margin
(GHz2) (dBm) (degree) (m) (HN) (dB) (dB) (dB) (dBm) (dBm) (dB)
1.495 -72.64 119 98 V 24.8 2.64 0 -45.2 -13 -32.2
2.258 -11.77 78 105 V 275 291 0 -41.36 -13 -28.36
5.352 -76.06 167 145 H 329 4.89 0 -38.27 -13 -25.27
7.45 -63.35 162 167 H 35.1 6.18 0 -22.07 -13 -9.07

Note: Emission was scanned up to 20GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit

Configuration Mode: WCDMA Band Il, Channel 9400, Mid channel

Frequency Reading Direction | Height || Polarity Att:::a ?_22': Amplifier C;;;Z?;Zd Limit Margin
(GHz2) (dBm) (degree) (m) (H) (dB) (dB) (dB) (dBm) (dBm) (dB)
3.251 -66.53 268 193 H 30.3 3.59 0 -32.64 -13 -19.64
5.217 -71.32 122 100 H 32.9 4.89 0 -33.53 -13 -20.53
6.876 -63.88 311 108 V 345 6.19 0 -23.19 -13 -10.19
9.281 -66.20 151 135 V 38 6.68 0 -21.52 -13 -8.52

Note: Emission was scanned up to 20GHz; no emissions were detected above the noise floor which was at least 20dB below the
specification limit
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5.8 Frequency Stability

Requirement(s): 47 CFR § 22.355, § 22.235

Procedures: A communication link was established between EUT and base station. The frequency error was monitored and
measured by base station under variation of ambient temperature and variation of primary supply voltage..

Limit: The frequency stability of the transmitter shall be maintained within ¢+ 0.00025% (: 2.5ppm) of the center frequency.

Environmental Conditions Temperature -10 ~50°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar

Test Date : Apr 10th- May 31st 2011
Tested By : David Zhang

Results: Pass
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Frequency Stability versus Temperature: The Frequency tolerance of the carrier signal shall be maintained within : 0.00025% of
the operating frequency over a temperature variation of -10°C to +50°C at normal supply voltage.

Test Result for GPRS1900, Channel 661 (mid channel)

Freq. Drift Freq. Deviation
Temperature Pass/Fail
(Hz) (Limit: ppm)

(°C)

50 N/A <25 N/A
40 21 <25 Pass
30 11 <25 Pass
20 -15 <25 Pass
10 -19 <25 Pass

0 -14 <25 Pass
-10 N/A <25 N/A
-20 N/A <25 N/A
-30 N/A <25 N/A

Note: Manufacturer declares that operating temperature range of EUT is 0 ~ +40°C.

Frequency Stability versus Input Voltage: The The Frequency tolerance of the carrier signal shall be maintained within
0.00025% of the operating frequency , the frequency of the transmitter was measured at 85% and at 115% of the rated power supply
voltage at 20°C environmental temperature.

M:ﬁgf/:l Lﬁdn\;?'::?]gf Freq. Drift Freq. Deviation S
(DC) (Hz) (Limit: 0.01%)
4.25 21 <2.5 Pass
5.00 -12 <2.5 Pass
5.75 -18 <25 Pass
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Test Result for EGPRS1900, Channel 661 (mid channel)

Freq. Drift Freq. Deviation
Temperature Pass/Fail
(Hz) (Limit: ppm)

(°C)

50 N/A <25 N/A
40 -14 <25 Pass
30 -16 <25 Pass
20 -28 <25 Pass
10 -27 <25 Pass

0 -17 <25 Pass
-10 N/A <25 N/A
-20 N/A <25 N/A
-30 N/A <25 N/A

Note: Manufacturer declares that operating temperature range of EUT is 0 ~ +40°C.

Frequency Stability versus Input Voltage: The The Frequency tolerance of the carrier signal shall be maintained within
0.00025% of the operating frequency , the frequency of the transmitter was measured at 85% and at 115% of the rated power supply
voltage at 20°C environmental temperature.

Measured Voltage . e
+15% of nominal Freq. Drift Freq. Deviation T
imit: 0,
(DC) (Hz) (Limit: 0.01%)
4.25 -18 <25 Pass
5.00 21 <25 Pass
5.75 -17 <25 Pass
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Test Result for WCDMA Band V, Channel 4182 (mid channel)

Freq. Drift Freq. Deviation
Temperature Pass/Fail
(Hz) (Limit: ppm)

(°C)

50 N/A <25 N/A
40 -13 <25 Pass
30 -15 <25 Pass
20 -17 <25 Pass
10 -12 <25 Pass

0 21 <25 Pass
-10 N/A <25 N/A
-20 N/A <25 N/A
-30 N/A <25 N/A

Note : Manufacturer declares that operating temperature range of EUT is 0 ~ +40°C.

Frequency Stability versus Input Voltage: The Frequency tolerance of the carrier signal shall be maintained within : 0.00025% of
the operating frequency , the frequency of the transmitter was measured at 85% and at 115% of the rated power supply voltage at
20°C environmental temperature.

Iﬁgf/:' l;dn\é?]::gf Freq. Drift AT Pass/Fail
00 (Hz) (Limit: 0.01%)
125 16 <5 Pass
5.00 -18 <2.5 Pass
5.75 -12 <2.5 Pass
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Test Result for WCDMA Band Il, Channel 9400 (mid channel)

Freq. Drift Freq. Deviation
Temperature Pass/Fail
(Hz) (Limit: ppm)

(°C)

50 N/A <25 N/A
40 18 <25 Pass
30 26 <25 Pass
20 16 <25 Pass
10 22 <25 Pass

0 27 <25 Pass
-10 N/A <25 N/A
-20 N/A <25 N/A
-30 N/A <25 N/A

Note : Manufacturer declares that operating temperature range of EUT is 0 ~ +40°C.

Frequency Stability versus Input Voltage: The The Frequency tolerance of the carrier signal shall be maintained within
0.00025% of the operating frequency , the frequency of the transmitter was measured at 85% and at 115% of the rated power supply
voltage at 20°C environmental temperature.

Measured Voltage . e
+15% of nominal Freq. Drift Freq. Deviation T
imit: 0,
(DC) (Hz) (Limit: 0.01%)
4.25 23 <25 Pass
5.00 27 <25 Pass
5.75 26 <25 Pass
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5.9 Receiver Spurious Emissions

1. Conducted Measurement
EUT was set for low , mid, high channel with modulated mode and highest RF output power.
The spectrum analyzer was connected to the antenna terminal.

2 Conducted Emissions Measurement Uncertainty
All test measurements carried out are traceable to national standards. The uncertainty of the measurement at a
confidence level of approximately 95% (in the case where distributions are normal), with a coverage factor of 2, in the
range 30MHz - 40GHz ist 1.5dB.

3 Environmental Conditions Temperature 23°C
Relative Humidity 50%
Atmospheric Pressure 1019mbar
4 Test Date : Apr 10th- May 31st 2011

Tested By :David Zhang

Standard Requirement. N/A

Procedures: The conducted spurious emissions were measured conducted using a spectrum analyzer at mid channels. the search for
spurious emissions shall be from the lowest frequency internally generated or used in the receiver (e.g. local oscillator, intermediate or
carrier frequency), or 30 MHz, whichever is the higher, to at least 3 times the highest tuneable or local oscillator frequency, whichever is
the higher, without exceeding 40 GHz. Receiver spurious emissions at any discrete frequency shall not exceed 2 nanowatts in the band
30-1000 MHz, or 5 nanowatts above 1 GHz..

Test Result: Pass

Note: All test modes were verified, there’s no outstanding emission was detected.
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Attachment 1 Test Result ( OQutput power, Emission Mask, ACLR):
GPRS1900 mode result
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| Annex A.i. TEST INSTRUMENTATION & GENERAL PROCEDURES

Instrument Model Calibration Due
AC Conducted Emissions
R&S EMI Test Receiver ESIB40 05/19/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/18/2012
Universal Radio Communication Tester CMU200 02/22/2012
Radiated Emissions
Spectrum Analyzer 8564E 05/19/2012
EMI Receiver ESIB 40 05/18/2012
R&S LISN ESH2-75 05/18/2012
CHASE LISN MN2050B 05/19/2012
Antenna(1 ~18GHz) 3115 6/2/2012
Antenna (30MHz~2GHz) JB1 6/1/2012
Chamber 3m 10/13/2011
Pre-Amplifier(1 ~ 26GHz) 8449 5/17/2012
Horn Antenna (18~40GHz) AH-840 7/23/2013
Microwave Pre-Amp (18~40GHz) PA-840 Every 2000 Hours
Universal Radio Communication Tester CMU200 02/22/2012
Signal Analyzer FSIQ7 5/5/2012
Temperature/Humidity Chamber 1007H 6/1/2012
Sekonic Hygro Hermograph ST-50 06/04/2012

Note: Functional Verification
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Annex A.ii. =~ CONDUCTED EMISSIONS TEST DESCRIPTION

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a 1.5m x 1m x
0.8m high, non-metallic table, as shown in Annex B.

2. The power supply for the EUT was fed through a 50Q2/50uH EUT LISN, connected to filtered mains.

3. The RF OUT of the EUT LISN was connected to the EMI test receiver via a low-loss coaxial cable.

4, All other supporting equipments were powered separately from another main supply.

Test Method

1. The EUT was switched on and allowed to warm up to its normal operating condition.

2. A scan was made on the NEUTRAL line (for AC mains) or Earth line (for DC power) over the required frequency range using

an EMI test receiver.

3. High peaks, relative to the limit line, were then selected.

4, The EMI test receiver was then tuned to the selected frequencies and the necessary measurements made with a receiver
bandwidth setting of 10 KHz. For FCC tests, only Quasi-peak measurements were made; while for CISPR/EN tests, both

Quasi-peak and Average measurements were made.

5. Steps 2 to 4 were then repeated for the LIVE line (for AC mains) or DC line (for DC power).

Sample Calculation Example

At 20 MHz limit = 250 pV = 47.96 dBuV
Transducer factor of LISN, pulse limiter & cable loss at 20 MHz = 11.20 dB

Q-P reading obtained directly from EMI Receiver = 40.00 dBpV
(Calibrated for system losses)

Therefore, Q-P margin = 47.96 - 40.00 = 7.96 i.e. 7.96 dB below limit
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Annex A.iii  RADIATED EMISSIONS TEST DESCRIPTION

EUT Characterisation

EUT characterisation, over the frequency range from 30MHz to 1GHz (for FCC tests, until the 5 harmonic for operating frequencies >
108MHz), was done in order to minimise radiated emissions testing time while still maintaining high confidence in the test results.

The EUT was placed in the chamber, at a height of about 0.8m on a turntable. Its radiated emissions frequency profile was observed,
using a spectrum analyzer /receiver with the appropriate broadband antenna placed 3m away from the EUT. Radiated emissions from
the EUT were maximised by rotating the turntable manually, changing the antenna polarisation and manipulating the EUT cables while
observing the frequency profile on the spectrum analyzer / receiver. Frequency points at which maximum emissions occurred, clock
frequencies and operating frequencies were then noted for the formal radiated emissions test at the Open Area Test Site (OATS).

Test Set-up

1. The EUT and supporting equipment were set up in accordance with the requirements of the standard on top of a .5m X 1.0m
X 0.8m high, non-metallic table as shown in Annex B.

2. The filtered power supply for the EUT and supporting equipment were tapped from the appropriate power sockets located on
the turntable.

3. The relevant broadband antenna was set at the required test distance away from the EUT and supporting equipment
boundary.

Ant. TO\I\S 1-4m

Variable
EUTE g S /
SupportUnl{i # H
ID_I/TurnTable

-
8ocm | o o il

T 1

-~

Ground Plane

Test Receiver
\ |
[= = = i = ]

cooe
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Test Method

The following procedure was performed to determine the maximum emission axis of EUT:

1. With the receiving antenna is H polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

2. With the receiving antenna is V polarization, rotate the EUT in turns with three orthogonal axes to determine the axis of maximum
emission.

3. Compare the results derived from above two steps. So, the axis of maximum emission from EUT was determined and the
configuration was used to perform the final measurement.

Final Radiated Emission Measurement
1. Setup the configuration according to figure 1. Turn on EUT and make sure that it is in normal function.

2. For emission frequencies measured below 1 GHz, a pre-scan is performed in a shielded chamber to determine the accurate
frequencies of higher emissions will be checked on a open test site. As the same purpose, for emission frequencies measured above
1 GHz, a pre-scan also be performed with a 1 meter measuring distance before final test.

3. For emission frequencies measured below and above 1 GHz, set the spectrum analyzer on a 100 kHz and 1 MHz resolution
bandwidth respectively for each frequency measured in step 2.

4. The search antenna is to be raised and lowered over a range from 1 to 4 meters in horizontally polarized orientation. Position the
highness when the highest value is indicated on spectrum analyzer, then change the orientation of EUT on test table over a range

from 0 - to 360 - with a speed as slow as possible, and keep the azimuth that highest emission is indicated on the spectrum
analyzer. Vary the antenna position again and record the highest value as a final reading.

5. Repeat step 4 until all frequencies need to be measured were complete.

6. Repeat step 5 with search antenna in vertical polarized orientations.

During the radiated emission test, the Spectrum Analyzer was set with the following configurations:

Frequency Band (MHz) Function Resolution bandwidth Video Bandwidth
30 to 1000 Peak 100 kHz 100 kHz
Peak 1 MHz 1 MHz
Above 1000 Average 1 MHz 10 Hz

Sample Calculation Example

The field strength is calculated by adding the Antenna Factor and Cable Factor, and subtracting the Amplifier Gain (if any) from the
measured reading. For the limit is employed average value, therefore the peak value can be transferred to average value by
subtracting the duty factor. The basic equation with a sample calculation is as follows:;

Peak = Reading + Corrected Factor
Where:
Corr. Factor = Antenna Factor + Cable Factor - Amplifier Gain (if any)
And the average value is

Average = Peak Value + Duty Factor or

Set RBW = 1MHz, VBW = 10Hz.
Note:
If the measured frequencies are fall in the restricted frequency band, the limit employed must be quasi peak value when frequencies
are below or equal to 1 GHz. And the measuring instrument is set to quasi peak detector function.
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Please see the attachment

EUT TEST CONDITIONS

| Annex C.i.  SUPPORTING EQUIPMENT DESCRIPTION

The following is a description of supporting equipment and details of cables used with the EUT.

Equipment Description Model & Serial Cable Description

(Including Brand Name) Number (List Length, Type & Purpose)
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Block Configuration Diagram for Radiated Emission

LISN 1, LISN 2,
120V @ 60Hz, 120V @ 60Hz,
Power Input Power Input
Antenna CMU200
A\ 4
EUT

<4— Wooden table, 80cm above
ground plane

3 Meter

Receiving Antenna
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| Annex C.ii.  EUT OPERATING CONDITIONS

The following is the description of how the EUT is exercised during testing.

Test Description Of Operation

Emissions Testing The EUT was communicating with base station and set to work at maximum output
power.
Others Testing The EUT was communicating with base station and set to work at maximum output

power.
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SIEMIC ACREDITATION DETAILS:

FEDERAL COMMUNICATIONS COMMISSION

Laboratory Division
7435 Orakland Mills Road
Columbia, MD 21046
September 12, 2008
Fegistration Number: 73147
BIEMIC Laboratorics
2206 Ringwood Avenue,

San Jose, CA 95131

Adftention: Leslic Bai

T T TTWe T T Micasuremem facilny focated ot san Jose
Ancchoic chamber (3 meiers)
Date of Listing: February 10, 2004

Drear 5ir of Mademe

¥ our request for regisiration of the subject measurcment facility has been reviewed and found to be in compliance
with the requirements of Scction 2.948 of the FOC nulex. The information has, therefore, been placed on file and the
name of your crganization added to the kst of facilities whose meanumement data will be accepted in conpumction with
upplications for Certification mader Parts 15 or 18 of the Commission’s Rules. Please note that the file must be
updated for any changes nade o the facility and the registration nust be renowed af least every three years, Please
also note that this registration docs Dot recopaine the messurement fscility to perform testing for products authorited
under the Declaration of Conformity (Dol) process. In order to test products subject to Dol anthorization process,
& mescremint facility it be accrodited and recognired by the FOC.

Measirement focilitics that have indicaied that they an: available b0 the public to perform menmurement services on o
fee basis may be found on the FOC website www focgov under E-Filing, OET Equipment Authoraation Electronic
Filipg, Tes: Firms,

inserely,

Katie Hawkins
Eleztronics Engineer
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W
."f H. Y | UNITED STATES DEPARTMENT OF COMMERCE
g PR Blatisnal lnstitute of Standards ansgd Technology
b b | Gettersturg. Mardend 20895

March 4, 200%

hir. Leslie Bai

SIEMIC, 1ne

2206 Rimgwood Avenus
San Jose, CA 95131

Dezr 8. Pai;

MIST is pheased 10 imform you 1kat your labomatory hax been recogmized by Indostry Canada (1C),
tneder the Asia Pacific BEoonomss Cooperalion for Telocommumications Equipment Mutual
Recognition Armngement (APEC Tel MRA)L Your labarstory is now destgnated 1o act as &
Conformity Assessmesd Body (CAB) under Appendiy B, Phase | Procedures, of the APEC Tel
MREA. The pertisent information about your lehormion’s dedigration is as follows:

CAH MName: SIEMIC, Inc.

Physical Location: 2206 Risgwood Avenue, San Jose, CA 95131 USA
Identficaion Mo LISk &0

Recognized Scope:  C5-03 Pa [ IL, W, V1, VIl snd V100

You may submal test data o 1C 1o venfy that the equapment s be imposted mio Canada safisfies
i applable og@ancments. The designstion of your ofgasnzation will remasn m foree a8 losg a
its acerciintion for the desiprated scone remalpa valsd and camply with the designation
reguirements

Recognized CAHs are |isted on the NIST wehsite ot hitpete nist.govimm. Please contact
M=, Ramona Sasr af (301) 9755521 or mmorasaciinistgoy i you bave amy guestions.

Sliwenely.

Bl ot
David F. Aldernsan

Uirowp Leader, Sundards Coordanaison and Conformity Crosp
Slandaris Services Livision

Epxlosume

o CAD Program Manager

NIST
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I AN Radio Research Agency
KOREA COMMUNICATIONS COMMISSION Tel: +82 2 TI0 G610
REPUBLIC OF KOREA Fao: +82 2 710 6419
1, Wonhvoro-3ga, Yongsan-gu, Seouwl, 140-848, Korsa Homepage © wwworra,gokr
KCC/RRA 14™ Jan, 2011
Fadin Risearch Agency

Krwan Comenianicalaons Comamissiom
#1, Wankhyoeo-3ga, Yongsan-gu
Sarml Korea TIELS

{Tel} 33-2-710-6610, {Fax) E2-2-710-6619
Jan 1d%, 2011

Mir. David F, Alderman

Group Leader, Standards Coordination and Conformity Groap
MNational [nctifube of Sandards and Tethnn[nmr

100 Burean Drive, Stop 2100

Gaithersburg, Maryland 208902100, USA

Diear Mr. David F. Alderman:
This is to confirm the recognition by Radio Research Agency of

SIEMIC, Inc. (US0160)

as an accredited Conformity Assessment Body (CAB) under the terms of Phase [ of the APEC TEL MEA, The
seope for which thes laboratory has been recognized is given below.

Date of
Coverage Standards Rscognition
IEMI : KiOT Matice 2008-39, REL Notice 2008-3 and KMZ2
EMS : KICC Notice 2008-38, BRL Motice 2008-4, KN24, KN 61000 4.2, 43, 44,
L5, <45, -4-K, 4-T1
Current Scope (Radie ; RRL MNotive 200826, RRL Motice 3H08-2, RRL Motice 200810, RRL. Maotic
20749, REL Matice 2007-2, REL Motice 2007-11, REL Notice 2007-80, RR1|  [An 14 2001
Motice H04-68

Telacom ; President MNatice 20654, REL Motice 2007-30, 2008-71,3,4.5.6)
Updated Scope [SAR : REA Notios 2008-16, RREA Notice 2006-18, KOG Notice 2009-27

This recognition is contingent upon the maintenance of this CAB's accreditation stalus and is limited Lo the
standards listed above.

If you have any inquiries about this recognilion, please conlact 1o Certification Division of Radio Research
Agency with above address and telephone numbers.

Best Regards, \(
i s
Ahn, Kun-Young

Drirector Certification Division
Enclosure

ce Ramona Saar — MIST,
Junghdin Park - RREA
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- UNITED STATES DERFARTMENT OF COMBMERCE

& 5

i\ e = Phacianal leatimme f Sandards snd Techoology
E i e Cathusabiing], Musdesd 20885

BMay 1. 208

b, Leslse Bai

SIEMIC Labarniories
221G Firgwiosiad Averie
San Jose, A 93131

[iear &, Hoz!

| @ pleased 1o inform you fhed your Inboratory has been recogniesd by the Chirese Toigeis
Bareau of Srandands, Metrobogy, arsd Inspecticn (BSMTH under the Ao Pocifse Economic
Cooperulica [APEC) Mutial Recogniion Armmmgemens [MEA)  YVour labhonioryy 16 miw
designoled wa uct &8 0 Conformity Assesament Body {CAB) under Apperdic B, Plase 1
Procechures, of the APEC Tel MEA. You moy submait ik dacs to BSKI 1o verify th the
exquipment o be inmported inso Chinese Tadpei sutssdies the applisabile requitemerds. The
desdpnration of vour ceganization will remain in force as lony as it sccreditaion for thbe
desipraied soape rermaing valid snd Gomply wiih the designmibon requirensents. The Pl
i prast iom: foemintion 8 as Toll oo

- BSMI number SLI-IN-E-T1A0R Bust bo applied o the rest reports)
- LIS lidentifiention Mo LRSI 4 1p
- Bpope of Designatain NS 15434

Avnhorized signatory e, Lesile Bad

bz momes o all recopmized O AR will be posved on the BIST websine ot hixps s nist goviom
It pou have any questions. phease contael Mr Dhilkon s 301 -975-5521, We appreciale yous
pordinued interesi in our imermanonnl confommily nssessmenl peliviThes.
Sincerely
. = =
g e i
.ffr-fﬂ—ﬂ-q'll e

Pavid F. Aldemman
Groap Leuder, Stardurds Coordinotion ond Uandesermdly Lircap

oo Jopimibar Dhilkon

NIST
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f;%\ UNITED STATES DEPARTMENT OF COMMERCE
National institute of Standards and Technology
Gathersburg, Maryland 20859

March 16, 2009

Mr. LeslicBai

SIEMIC, Inc.

2206 Ringwood Avenue
San Jose, CA 95131

Dear Mr, Bai:

MIST is pleased to inform you that your laboratory has been recognized by the National
Communications Commission {(MCC) for the requested scope expansion under the Asia Pacific
Economic Cooperation for Telecommunications Eguipment Mutual Recognition Ammangement
(APEC Tel MRA). Your laboratory is designated 1o act as a Conformity Assessment Body (CAB)
under Appendix B, Phase I Procedures, of the APEC Tel MRA. The pertinent information about
your laboratory’s designation is as follows:

CAB Namie: SIEMIC, Inc.

Physical Location: 2206 Ringwood Avenue, San Jose, CA 95131

Identification No.:  TUS01460

Current Scope: L0002, PSTNGL, ADSLOL, ID0002, IS6100 and CNS 14336
Additional Scope: PLMNO7

You may submit test data 1o NCC to verify that the equipment to be imported inte China satisfies the
applicable requirements. The designation of your organization will remain in force as long as its
accreditation for the designated scope remains valid and comply with the designation requirements.

Recognized CABs are listed on the NIST websiie at hitpofis.mst. gowimra. If you have any questions
plsme contact R.E'LII'LO‘M Sﬂaral Gﬂl] 975-5521 ormnmm@usl,gw

FE i —

Sml:l:rcl:.r.

Hasif 2 fosta
David F. Alderman
Group Leader, Standards Coordination and Conformity Group
Standards Services Division
Enelosure

ce: Ramona Saar

NIST




EIEMIC, INC

r r
RF Test Report of Truly Industrial (Shanwei) Ltd Serial#  1105013(FCC_PCE)
Model : N701WG Issue Date May 31st 2011

FCC 22(H):2010 & FCC 24(E):2010 Page 97 of 103
&

www.siemic.com

SIEMIC ACREDITATION DETAIL

e —
ey
({fﬁ“\ Labaratorio Valentin V. Rivero

ESAaTIETI

Manco DF & 18 08 oclubre g 20065

LESLIE BAl

DIRECTOR OF CERTIFICATION
SIEMIC LABORATORIES, NG
BCCESERG GLOEAL MARKETS
FRESENTE
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CERTIFICATE

Company: SIEMIC Laboratories
<Mombar No. J081 >
Farility: SIEMIC Laborataries
(Hadiation 3 metar aita)
Location of Faclity:

2206 Ringwood Ave , San Joss, CA 85131, TUSA
This i Lo cortily that the following measuring facility
bas been regrstened in accordance with the Rulea
far Volantary Controd Maaanne

Hegastration No.: H-3083
Date of Registration: October 01 , 2010
This Cortificate is valid until September 30 , 2012
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CERTIFICATE

Company: SIEMIC Laboratorics
<Member No. 3081 >

Facility: SIEMIC Laboratorios
IMain Poris Condusted [sterferenee Messuromani)

Location of Facility:
2206 Ringwood Ave San Joss, CA 85131, USA

Thig ia to certily that the ollowing measuring facility
has bean regiatered in aocordance with the Rules
for Voluntary Control Measures

Registration No.- C-3421

Date of Registration* October 01, 2010
This Coertificate is valid until September 30 , 2012

veer {L'nurlafl ]
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CERTIFICATE

Compnny: BIEMIC Laboratories
<Membor No. 3087 >

Facitity: BIEMIC Laboratories
(Tebeoominlosten Poris Condurisd Disturbance Messammanil

Location of Facility:
2208 Ringwood Ave San Jose, CA 85131, UBA

This iz to orrtily that the following measuring facility
has been regiatarsd o socordance with the Rules
For Voluntary Contral Massicres

Rogistration No.: T-1687
Date of Registration: Oetober 01 , 2010
This Certificato s valid until  September 30, 2012

V-]
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